
TYPE Original Research
PUBLISHED 17 August 2022
DOI 10.3389/frwa.2022.886703

OPEN ACCESS

EDITED BY

Rafael Trevisan,
Centre de Bretagne, Institut Français
de Recherche pour l’Exploitation de la
Mer, France

REVIEWED BY

David Chelazzi,
University of Florence, Italy
Thiago Lopes Rocha,
Universidade Federal de Goiás, Brazil
Scott Co�n,
California Water Resources Control
Board, United States

*CORRESPONDENCE

Jean-Sebastien Barbier
jean-sebastien.barbier@lsce.ipsl.fr
Rachid Dris
rachid.dris@u-pec.fr

SPECIALTY SECTION

This article was submitted to
Water and Human Health,
a section of the journal
Frontiers in Water

RECEIVED 28 February 2022
ACCEPTED 08 July 2022
PUBLISHED 17 August 2022

CITATION
[...]
between samples was observed. Our results suggest that membrane processes

of microfiltration and nanofiltration are more e�cient than typical treatment

processes, and also that aMP re-contaminationwithin the distribution network

itself might occur.

KEYWORDS

microplastic, drinking water, river water, nanofiltration, water network, FTIR

spectroscopy

Frontiers inWater 01 frontiersin.org

https://www.frontiersin.org/journals/water
https://www.frontiersin.org/journals/water#editorial-board
https://www.frontiersin.org/journals/water#editorial-board
https://www.frontiersin.org/journals/water#editorial-board
https://www.frontiersin.org/journals/water#editorial-board
https://doi.org/10.3389/frwa.2022.886703
http://crossmark.crossref.org/dialog/?doi=10.3389/frwa.2022.886703&domain=pdf&date_stamp=2022-08-17
mailto:jean-sebastien.barbier@lsce.ipsl.fr
mailto:rachid.dris@u-pec.fr
https://doi.org/10.3389/frwa.2022.886703
http://creativecommons.org/licenses/by/4.0/
http://creativecommons.org/licenses/by/4.0/
http://creativecommons.org/licenses/by/4.0/
http://creativecommons.org/licenses/by/4.0/
http://creativecommons.org/licenses/by/4.0/
https://www.frontiersin.org/articles/10.3389/frwa.2022.886703/full
https://www.frontiersin.org/journals/water
https://www.frontiersin.org


Barbier et al. 10.3389/frwa.2022.886703

Introduction

Global plastic production has reached 367 million tons in

2020 (Plastics Europe, 2021). The same year, Borrelle et al.

estimated that 11% of plastic waste produced in 2016 had already

been released into the aquatic environment (Borrelle et al.,

2020). Microplastics (MP) are often defined as polymerized

solid particles, insoluble in water between 1µm and 5mm

in size (Eerkes-Medrano et al., 2015). However, a worldwide

consensus on a precise definition and recommendations for

a common definition is required (Hartmann et al., 2019;

California Environmental Protection Agency, 2020). Primary

MP are particles specifically manufactured in this form, such

as industrial abrasives or the microbeads used in cosmetics.

Secondary MP are derived from the physical or chemical

fragmentation of larger plastics in the environment, and

generally represent the main fraction (Eerkes-Medrano and

Thompson, 2018). Microplastics are now considered ubiquitous

in the environment. They have been described in various

matrices: seawater (Ivar do Sul and Costa, 2014), surface water

(Free et al., 2014), karstic water (Panno et al., 2019), wastewater

(Leslie et al., 2017), sediment (Su et al., 2016), air (Dris et al.,

2016), biota (Rochman et al., 2014), bottled water (Mason et al.,

2018; Schymanski et al., 2018), and tap water (Kosuth et al., 2018;

Pivokonsky et al., 2018).

In many countries, water treatment plants and their

distribution network provide the main source of domestic

water. This water is used, depending on the countries in the

world, for different purposes, including cooking and drinking.

Its potential contamination may increase human exposure to

MPs through ingestion, the consequences of which on human

health are still being studied. Several toxicity pathways have

been identified in animal models such as oxidative stress (Deng

et al., 2017), metabolism and immune function disruption (Deng

et al., 2017; Wen et al., 2018), or vector of microorganisms

and toxic chemicals (Kirstein et al., 2016; Zhu et al., 2018).

Human cell uptake has also been demonstrated (Schirinzi et al.,

2017; Triebskorn et al., 2019). While there is currently no

evidence of major human health risk, human exposure to

smaller microplastics needs to be better understood (SAPEA,

2019; Prata et al., 2020). To this date, relatively few studies

quantified MP in drinking water treatment plants (DWTPs).

Water treatment by DWTP may involve different processes
depending on the raw water type treated, with groundwater

typically requiring fewer treatment steps than surface water.
While DWTPs were not designed specifically for MP removal,
typical treatment processes such as coagulation–flocculation

or sand filtration have properties that should be efficient

for MP removal (Kankanige and Babel, 2020a; Shen et al.,

2020). Also, those processes are analogous to the ones used

in wastewater treatment plants. In this context, their efficiency

for MP removal have been demonstrated in many studies (Lv

et al., 2019; Alavian Petroody et al., 2020; Ren et al., 2020;

Tadsuwan and Babel, 2022). Currently published studies on

DWTPs found concentrations varying by several orders of

magnitude (Danopoulos et al., 2020). These discrepancies can be

explained in part by the wide array of DWTPs characteristics and

inlet water types, but also by the variation in MP sampling and

analysis methods, size range quantified, or even experiment and

report quality (Koelmans et al., 2019; Kooi and Koelmans, 2019).

As a result, findings cannot be easily compared, and the need for

method and quality harmonization has been expressed by the

scientific community (Primpke et al., 2020; Provencher et al.,

2020). It has recently been demonstrated that the issue of size

ranges gaps can be overcome using power law size relationship

to allow for inter-comparison (Kooi et al., 2021).

Studies that could analyze particles down to a size of 1µm

using Raman spectroscopy or scanning electron microscopy

typically found higher concentrations in drinking water than

those with higher size limits such Fourier-transform infrared

(FTIR) spectroscopy or optic microscopy (which typically have

size limits ranging between 20 and 100µm). Studies using

Raman spectroscopy often found that MP < 10µm made up

the main fraction of detected MP (Pivokonsky et al., 2018; Tong

et al., 2020; Wang et al., 2020). Pivokonsky et al. (2018) studied

three anonymous Czech DWTPs using river water and reported

a removal rate of 70–86%with average concentration in drinking

water ranging from 443 ± 10 to 628 ± 28 MP/L. In their 2020

study, they studied two additional Czech DWTPs. They found

an average of 1,296 ± 35 MP/L in raw river water and 151 ± 4

MP/L in the produced drinking water in the first, 23 ± 2 and 14

± 1 MP/L in the second. Wang et al. (2020) reported an average

of 930 ± 71 MP/L in an advanced DWTP in China, with a total

removal efficiency ranging from 80 to 90%. In contrast, Mintenig

et al. studied six DWTPs in Germany supplied by groundwater

sources and reported between 0 and 0.0007 MP/L (Mintenig

et al., 2019). It is important to keep in mind that this study

had a size limit of 20µm compared to the size of 1µm of the

previous three studies mentioned. With a lower limit of 25µm,

Johnson et al. found an average of 0.0022 MP/L in 8 British

and Welsh DWTPs (Johnson et al., 2020), with a corresponding

removal rate of 99.99%. The regulation of MP contamination

levels in drinking water is either non-existent or in progress in

most countries, in part due to the lack of standardization and

comparable data. In France, where this study was carried out,

standards on drinking water MP content are at the draft stage.

This study aims to investigate the effectiveness of MP

removal in the context of three large French DWTPs supplying

a large part of the Paris region. The goals were to determine

raw water and drinking water MP contents to assess removal

rate. We also hypothesized that MP contamination may occur

inside the distribution network itself. Thus, we sampled three

network points to compare with DWTP exit level. On top of

that, this study aims to investigate MP contamination at the

nanofiltration file used by one of the DWTPs. Our hypothesis

was that the efficiency of the nanofiltration file for MP removal

Frontiers inWater 02 frontiersin.org

https://doi.org/10.3389/frwa.2022.886703
https://www.frontiersin.org/journals/water
https://www.frontiersin.org


Barbier et al. 10.3389/frwa.2022.886703

would be higher than in a conventional file. To our knowledge,

MP removal in a DWTP by microfiltration then nanofiltration

processes has never been investigated and thus this study

provides some of the first pieces of data on this topic.

Materials and methods

Sampling sites

Three DWTPs in the Paris region were investigated

(Figure 1). The Choisy-le-Roi (abbreviated Choisy) DWTP

uses inlet water from the Seine river. It produces around

300,000 m3/d of drinking water on average, for around

1.9 million inhabitants. The Neuilly-sur-Marne (abbreviated

Neuilly) DWTP uses inlet water from the Marne river. It

produces approximately 315,000 m3/days of drinking water

on average for around 1.8 million inhabitants. The Mery–sur–

Oise (abbreviated Mery) DWTP uses inlet water from the Oise

river. It produces around 165,000 m3/days of drinking water on

average for around 0.9 million inhabitants. All three DWTPs use

exclusively river water (from the Seine, Marne, and Oise rivers),

pumped from 2m to 3m below the surface. The Mery DWTP

has an outdoor storage basin where the pumped water settles for

2 days on average before being pumped again for treatment. The

water treatment techniques used in common in all three plants

are as follows: Screening, coagulation-flocculation, settling, sand

filtration, ozonation, granular activated carbon filtration, UV

treatment, and chlorination. This treatment line will be referred

to as “conventional” file. On top of this, the Mery plant has

an additional parallel water treatment file later referred to as

“nanofiltration” file that uses coagulation-flocculation, sand and

anthracite bi-layered filter, micro-filtration, and nano-filtration

processes. This second file typically produces 70% of the plant’s

total drinking water output, with variations based on production

needs. Three water distribution network points (Villejuif, Saclay,

and Jouy-en-Josas) belonging to the Choisy DWTP network

were also investigated for potential MP contamination inside the

FIGURE 1

Map of the sampling sites and area served by the drinking water treatment plants.

Frontiers inWater 03 frontiersin.org

https://doi.org/10.3389/frwa.2022.886703
https://www.frontiersin.org/journals/water
https://www.frontiersin.org


Barbier et al. 10.3389/frwa.2022.886703

network itself. The Villejuif point is a drinking water reservoir

with a capacity of∼50,000m3, about 6 km away from the Choisy

DWTP. The Saclay point is at the outlet of a reservoir with

a capacity of ∼1,000 m3, about 25 km away from the Choisy

DWTP. Finally, the Jouy-en-Josas point (abbreviated Jouy) is a

lift-pumping station about 25 km away from the Choisy DWTP.

Villejuif is at a short distance from the plant, while Saclay and

Jouy were chosen as network points at the farthest distance from

the outlet. A summary of the processes per DWTP and sample

materials can be found in Table 1.

Sampling methods

Sampling took place between October 2020 and May 2021.

Inlet water and produced drinking water (later referred to

as outlet samples) were each sampled 3 times per DWTP

studied. Significant rain occurred the days before sampling

(from ∼4mm to 8mm) for the second inlet sample from each

station. Detailed sampling dates and raw water parameters can

be found in Supplementary material 1. Drinking water network

distribution points (network samples) were each sampled twice.

From the Mery DWTP, 6 additional samples were taken at

the nanofiltration file. The microfiltration step has a 7µm

particle threshold, and the following nanofiltration step has a

400 Dalton threshold (which can be roughly estimated as a

1 nm threshold). The nanofiltration process involves having the

water run through a polymeric membrane at high pressure

(8–15 bars). During the process, water hardness is reduced

due to retention of calcium and magnesium cations by the

membranes. CO2 is formed by the shift in the calco–carbonic

balance. The carbon dioxide (CO2) is then released from the

system by a degassing step. While the microfiltration and

nanofiltration steps should theoretically remove all MP >

25µm, this degassing step introduces filtered air, which was

identified as a possible MP. Additionally, the nanofiltration

membrane itself and some of the tubing are made of plastic

and their weathering may introduce unwanted MP, warranting

investigation. Three samples were taken before the degassing

process and three after the degassing process.

Due to the differences in suspended solids content, separate

sampling strategies were developed for inlet samples and outlet

samples. Inlet samples contain a large number of particles

(including MP) and organic matter in comparison with outlet

water. The higher effort required for sample filtration and MP

extraction along with the higher expected MP concentration led

to a lower volume chosen for inlet water (6 L) compared to outlet

water (500 L).

Inlet water was sampled at in-plant sampling taps using 6 L

× 1 L glass bottles with metal lids. The taps are connected to the

inlet water pumps, after the screening process. The taps used for

sampling inlet water in each DWTP are always running, so no

flushing procedure was necessary. As soon as they were filled,

each bottle was covered with an aluminum foil.

Outlet water was sampled in-plant on built-in sampling
taps. A stainless steel, 47-mm filter holder (Merck Millipore

R©
)

was used, containing a 47-mm diameter stainless steel filter
with 10µm mesh size. The use of a 10-µm cutoff is the most

favorable condition for high volume filtration while keeping
particles> 25µm. Lower-sized mesh would cause filter clogging

issues while higher-sized mesh would cause particles with a

minor dimension ∼ 10µm but a major dimension > 25µm to

be more easily lost (such as microfibers). The tap was flushed

for approximately 2min, then connected to the filter holder.

Polytetrafluoroethylene (PTFE) strips were wrapped around the

filter connections to the pipes to ensure the device’s water

tightness. A water meter was connected to the end of the device

to measure the volume sampled. Between 500 L and 560 L per

outlet sample were filtered this way. This volume range was

chosen as the highest before clogging issues would occur. The

main advantage of this sampling method is that the device

TABLE 1 Description of DWTP processes and sampling per site.

Site Water source Treatments Sample type and

number

Choisy DWTP Seine river, direct pumping P-O, C-F, settling, SF, ozonation, CAGF, UV, chlorination Inlet× 3, outlet× 3

Neuilly DWTP Marne river, direct pumping C-F, settling, SF, ozonation, CAGF, UV, chlorination Inlet× 3, outlet× 3

Mery DWTP Oise river, storage basin Conventional file: C-F, settling, SF, ozonation, GACF, UV, chlorination Inlet× 3, outlet× 3a

Nanofiltration file: C-F, lamellar settling, ozonation, sand+ anthracite

filtration, microfiltration, nanofiltration, degassing, UV, mix with water

produced from the conventional file

Nanofiltration step before

degassing× 3, nanofiltration

step after degassing× 3

Villejuif Choisy DWTP outlet Water storage Distribution network× 2

Jouy Choisy DWTP outlet Distribution network lift-pumping Distribution network× 2

Saclay Choisy DWTP outlet Water storage Distribution network× 2

P-O, pre-ozonation; C-F, coagulation-flocculation; SF, sand filtration; GACF, granular activated carbon filtration; UV, Ultraviolet.
a Outlet samples from the Mery DWTP are mixed water from both conventional (∼30%) and nanofiltration (∼70%) files.

Frontiers inWater 04 frontiersin.org

https://doi.org/10.3389/frwa.2022.886703
https://www.frontiersin.org/journals/water
https://www.frontiersin.org


Barbier et al. 10.3389/frwa.2022.886703

itself contains no plastic and allows to minimize contamination

risks. The only plastic material used was PTFE, which was

not investigated in this study. Detailed sampling materials and

protocol can be found in Supplementary material 2.

Sample processing

Upon return to the laboratory, all samples were stored in a

cold room in the dark at 4◦C. Preliminary tests showed that inlet

water contained mostly organic particles while drinking water

contained mostly mineral particles. Separate MP extraction

methods were developed accordingly.

The glass bottles containing the inlet water samples were first

filtered onto a 47mm stainless steel filter with a 10-µm mesh.

The bottles were rinsed 3 times to minimize the chance of MP

sticking to the glass. The filter content was then resuspended

in a 1 L beaker using 100ml filtered water and ultrasonication

for 1min. The filter was then rinsed 3 times to ensure that

all particles were removed. The beaker was put on a heating

plate and filtered H2O2 (50%) was added to reach a 300ml

30%H2O2 solution concentration. Temperature was set at 45◦C.

A magnetic PTFE fish was used for stirring at 300 rpm. The

digestion time was set to 24 h. The digested sample was then

vacuum-filtered onto a 25-mm diameter aluminum oxide filter

(Whatman Anodisc, 0.02µm pore size) and stored in a glass

petri dish until µ-FTIR measurements. In the event of clogging

during vacuum-filtration, the sample was arbitrarily split on as

many filters as necessary and all filters were analyzed.

Drinking water samples were first retrieved from the sample

holder, then resuspended from the 47mm stainless steel filter in

approximately 200ml of NaI solution with a 1.65 g/cm3 density

using an ultrasonic bath for 1min. The filter was then rinsed

3 times using NaI (∼30ml per rinsing) to ensure that as many

particles as possible were removed. The∼300ml of NaI solution

were then placed into a 1 L separator funnel. The beaker used

to transfer to the funnel was then also rinsed 3 times with NaI

which was then poured in the funnel. The sample was left to

settle in the solution for 24 h. The top one-fourth supernatant

layer, which contained the MP, was then recovered in a beaker.

The funnel was rinsed with NaI which was added to the same

beaker to ensure optimal MP recovery. The supernatant solution

was then vacuum-filtered on a 25-mm aluminum oxide filter. In

the event of clogging, the sample was arbitrarily split on as many

filters as necessary and all filters were analyzed.

Micro-fourier transform infrared
spectroscopy measurements

Fourier transform infrared spectroscopy measurements

were performed using a Nicolet iN10 MX FTIR microscope

(Thermo Fisher Scientific, USA) equipped with a linear plane

array (8 × 2) Mercury Cadmium Telluride (MCT) detector,

using transmission mode. A complete mapping of the filtration

area (∼19mm, 100% of the sample) of the 25-mm aluminum

oxide filter was carried out using a pixel size (spatial resolution)

of 25µm × 25µm. The spectral range was set to 4,000–1,200

cm−1 with a spectral resolution of 8 cm−1 and one scan per

spectrum. Thus, the size limit of this study was set to 25µm.

Preliminary tests showed polymer matching differences below

1% between 1, 4, or 16 co-added scans, hence this choice of

tradeoff between analysis quality and speed. The spectra maps

were analyzed using the siMPle software (version 1.0.1, Aalborg

University, Denmark and Alfred Wegener Institute, Germany).

The default matching weight of 0.5 for spectra’s first derivative

and 0.5 for spectra’s second derivative was used, and the Aalborg

University (AAU) pipeline was chosen for data processing. The

default siMPle MP library was used for MP matching and

particle measurements.

To better examine the effect of nanofiltration on MP

contamination, IR Spectra from the nanofiltration membrane’s

polymeric layers were gathered. Infrared spectra from DWTP

sampling taps tubing were also collected. These spectra were

acquired using a Nicolet iS5 ATR-FTIR (Thermo Fisher

Scientific, USA) with a diamond crystal. The spectral range for

collection was 4,000–400 cm−1 with a spectral resolution of 8

cm−1 and 16 co-added scans.

For shape detection, we used siMPle’s size measurements:

any particle with a major axis 5 times longer or more than the